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ER SRS SEEES S SRS S S EEESESS S I Pos Part llunher Name
inscriptions

F ..-J-000 0D1>>

j(ﬁﬂ) * 191 853 TA0 ¢ feoil inscription

3/90 7/91 BAE greenfsilvexr/black

3/90 7791 BAG blue/silvexr/black

5/90 7/91 203 silverx

(50) * 191 B53 750 T foil inscription

3/91 7/91 BXF silvexr/bhlack

trim foxr cap

- 193 853 441 trim for cap

3/90 791 GRU pxrimed

42a
| - N 011 006 24 hex. nut

\PELIAL

- )| 011 666 15 washex

rear

"CUOUNTRY!

' COUNTRY'

M6

B6 ,4X18X1 .6

PR EZ2)D

1 PR-E3Y

COUNTRY
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. : SN - Paxt Humbex Hame Remarks Qty Model

.‘|Pos

humper gquards

{front

193 018 801 A Dbumper guards
(1) 193 018 801 B  bumper gquards front
chromed
2 R 011 008 8  hex. nut MU
3 N 011 525 13 washex A8 .1
a 193 018 813 threaded plate uppexr
5 193 018 819 reinfoxcement plate left lowex
(5) 193 018 820 reinforcement plate right lower
6 N 100 457 03 screw, csk. hd. M5X25
7 193 018 761 grille left
foxr headlamps
(7) 193 018 762 grille right
for headlamps
8 193 018 775 mounting lowex
9 193 018 777 clamp
10 193 018 779 gxommet
11 R 013 958 7 tapping screw, fill. hd. B3,5X13
iz 12 193 018 915 cover left outex
(12) 193 018 916 cover right outex
13 N 015 443 1 epeed nut B4 ,2X15,5x11
14 N 014 093 3 tapping sorew, fill. hd. $T4,2X13-C
15 N 906 349 01 pop-rivet Adx14
-~~~ END -- -
‘ Revision 5.50.5 | i Sales type 2
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VIN No.
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Model
GOSY

-t -

IMustration

(7)

10
i1
12
13
14

(18)

18

19
20
21
22
23

24

193

193

193

193

193

193

193

193

193

199

199

199

199

199

199

102

040

102

904

010

a00

B21

B21

B21

010

011

011

200

010

031

035

037

089

073

034

083

311

082

841

293

333

501

502

545

360

008

525

333

293

01

D1

01

01

18

13

01

tubunlar f1rame

sLep

tubular frame

cross membexr

cross membery

sleeve
cover plate

cover plate

screw, hexagonal head

scxew, hexagonal head

sarew, hexagonal head

washex

screw, hexagonal head

washex

step
side

step
side

washex

screw, hexagonal head

hex. nut

washerx

washex

screw, hexagonal

| Revigion 5.41.1

Electronic Parts Cmaloéue

head

front

center

left rear
right xear
M12X1 ,5X192
M10X135
M12X1 ,5x180
Al2,5x40%5
MB8X16

B8 ,4X20x2,5

chraomed
left

chxraomed
right

8, 5X20X2Rr20
MBX60

M8

A8 4

B8 ,4X20x2,5

M8X16

COUNTRY :

COUNTRY

COUNTRY :

COUNTRY

COUMTRY :

COUNTRY

COUNTRY :

COUNTRY:

E3Y

tE3Y

E3Y

'E3Y

E3Y

' B3Y

E3Y

E3Y
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I Pos

Part Humber

spave wheel support frame

(swivelling)

Remarks

gty Model

COUHTRY

13 N 011 558 11 washer 8 ,4X15Xx1 ,6 2
(14) 193 BO7 731 bracket
gepare wheel suppoxt fxame
F >> 16-M-200 000* 1
14 193 B07 731 & bracket
gpare wheel suppoxrt frame
F 16-M-200 001>>% 1
(14) 193 B07 731 B bxacket chxomed
gspare wheel suppoxrt frame
F 16-M-500 00D>> 1
15 193 B07 730 & stop 1
gpaxe wheel suppoxrt frame
16 R D11 557 2 washex 6,4X11X1 .6 1
17 B 011 006 24 hex. nut M6 1
(18) 193 BO7 753 step left 1
(18) 193 B07 753 A estep left
F 16-M-500 000>> bright chromes 1
18 193 B07 754 step right 1
(18) 193 BO7 754 B step right
F 16-M-500 000> bright chrome 1
- gtep gide
gee illustration: 64-05
19 R 015 402 6 washex 10,5X%25x4 2
19 H 011 527 11 washex AlD, 5X21X2 2
21 RN 010 470 7 scxew, hexagonal head M10X70 2
22 193 BO7 763 bracket 1
spare wheel support frame
Electronic Parts Catalogue Update 322 | EPIS: 067
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VIN No.
E TKA Order form
Model
' GOSY

Year MG SG
91 ~|8 |07 v|[140-50

| ——————— e e g0 e

IMustration

By T |
[ BlocK

»
& | P =

Pos Part Huomher

22

23
25
26
(27)
27
28

29

30

3z
33
34

35

(35)

36

193 B8O7

H D11

H 010

R D22

193 BO7

193 BO7

R D10

R D22

251 703

R 011

193 BO7

R 010

H D11

B 011

245 B27

193 807

357 B37

763

525

242

146

769

770

119

141

785

020

771

529

525

o008

401

715

034

13

22

13

Hame

spaxe wheel. Fupport frame
(swivelling)

hrackei |

spare wheel support frame
washex

screw, hexagonal head
hex. nut, self-locking
connecting pipe
connecting pipe

scxrew, hexagonal head
hex. nut, self-locking
washex

hex. nut

bracket for gas-filled strut
lock pin

gpare wheel suppoxt frame
screw, round hd.

washex

hex. nut

gas-filled strut
F >> 16-MW342 797

gas-filled strut
F 16-MW342 798>>

lock pin
with:

a8 .4
HBX25

s

left

right
M12X1 ,5X25

wmii12x1,5

M12X1,5

M8X70

A8 .1

823 837 057 A
N 903 385 01

COUHTRY

EXT ¥ m]
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I Pos Part Humbex Hame Remarks gty Model

®
lall
1.5

Y
®
L
%l
!
Il

spare wheel support trame COHTRY

(swivelling)

(37) 193 BO7 783 catch
spare wheel support frame
F >> 16-M-200 000* 1

37 193 B0O7 783 B catch
spare wheel support frame

F 16-M-200 001>>% 1
38 H 021 416 3 screw, csk. M8X32 4
39 R 011 525 13 washer a8 .4 2
40 N 011 008 8 hex. nut M8 2
41 193 807 789 bush 2

gpaxre wheel suppoxrt frame
42 R D011 671 2 washer B13X40X3 1
43 H D12 167 1 oconcave washex A20 2
44 N 011 670 16 washex B ,4X24X2 1
45 H D010 293 5 ecxew, hexagonal head MB8X16 1
46 191 BO7 790 stop 1 COUNTRY

bracket for gas-filled strut
47 H D11 557 2 washer 6,4X11X1,6 1
48 R 011 006 24 hex. nut M6 1
49 193 BOD7 795 cap front

F 16-M-200 001>>*1G-M-990 000D 1
50 193 BO7 796 cap rear

F 16-M-200 001>>*1G6-M-990 00D 1
51 H D13 966 26 tapping screw, £fill. hd. 4,2X138T¢ 3
52 N D11 664 4 washer B4 ,3X12x1 3

B " i
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Model Year MG SG Tustration J( ?

' GOSY 91 ~| 8 ~|lo7 | 140-50 =0 E"‘Tﬂ]

gty Model

spare wheel support frame COUHTRY

(swivelling)

53 193 807 841 A bracket innex 2

(54) 193 807 845 licence plate bracket 1
54 193 807 847 A licence plate bracket 1
- 193 807 849 plug 1 COUNTRY
gpare wheel suppoxrt frame
55 193 807 859 bracket 2
licence plate hxacket
(55) * 193 807 859 A bracket 2
licence plate bracket
56 R D11 557 2 washex 6 ,4X11X1 ,6 q
57 ) D11 006 24 hex. nut Mb6 4
58 H 013 861 2 soxew,thread cutting AM6X12 2
R D11 557 2 washer 6 ,4X11X1 .6 2
59 H D40 268 1 screw, hexagonal head M6X14 4
N D11 006 24 hex. nut M6 2
R D11 557 2 washex 6,4X11X1.,6 1
N D11 006 24 hex. nut M6 4
60 320 601 139 wheel holt M12X1,5X23,5 2

61 193 B27 515 pull rod
F 16-M-200 001>>* 1

62 191 B37 199 clip
F 16-M-200 001>>* 2

63 193 B27 571 A button with
lock cylindex
F 16-M-200 001>>* 1

| Revision 5.41.1 Electronic Parts Catalogue e Update 322 iwwéPlS: 067
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spare wheel support fyrame COUHTRY

(swivelling)

63 193 B27 571 A button with
lock cylindex
F 16-M-200 001>>* 1

64 191 B27 573 lock cylindex foxr flap,
rear
system 'a' pxrofile ah
F 16-M-200 001>>* 1

(64) 191 827 573 A lock cylindex for flap,
reax
system 'b' prxofile ah
F 16-M-200 001>>* 1

65 321 B13 998 A speed nut g 2

66 193 Bs7 077 trim panel for spare wheel 1 COUNTRY
3790 7/91 BFF montana green
3/90 7/91 BFG blue

(66) 193 867 077 A txim panel for spare wheel 1
3/90 7791 BHF platinum

- 193 867 083 cover for spare 1 COUNTRY:E3Y
wheel

3/91 7/91 CpV black-silver/black

- 193 867 088 A xing bright chrome 1 COUNTRY:E3Y
for spare wheel
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